

TEST REPORT

No. : WHIN1807002563ML Date : Jul 24, 2018 Page: 1 of 3

CUSTOMER NAME:	WUHAN DACHU TRAFFIC FACILITIES CO., LTD.
ADDRESS:	ZHANGWAN INDUSTRIAL PARK, CAIDIAN STREET, CAIDIAN
	DISTRICT, WUHAN CITY, HUBEI PROVINCE, CHINA 430100

Sample Name	:	4.3MM GUARDRAIL C Section Post
Product Specification	:	AS/NZS 3845.1:2015
Product or Lot No.	:	WHDC201807008
Manufacturer	:	Wuhan Dachu Traffic Facilities Co., Ltd.
Material and Mark	:	HA300
Other Information	:	Heat No. : 18X200391

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, assumes no responsibility to verify the accuracy, adequacy and completeness of the sample information provided by client.

Test Required	:	Thickness measurement, Chemical Composition Analysis, Tensile Test,
		Weight of Zinc Coating Test
Date of Receipt	:	Jul 19, 2018
Testing Start Date	:	Jul 19, 2018
Testing End Date	:	Jul 24, 2018
Test result(s)	:	For further details, please refer to the following page(s) (Unless otherwise stated the results shown in this test report refer only to the sample(s) tested)

Signed for SGS-CSTC Standards Technical Services Co., Ltd. Wuhan Branch

. m

Sim Wang Authorized signatory



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions, aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-end-Condition

335 Marsian, BaldingD,Eppr/ProcessingZine, Watar Economic and Technological Development Zine, China 43,00064 t (86-27) 87395029 f (86-27) 84641662 www.sgsgroup.com.cn 中国・武汉・经济技术开发区出口加工区D栋SGS大楼 邮编: 43,0064 t (86-27) 87395029 f (86-27) 84641662 e sgs.china@sgs.com



TEST REPORT

No. : WHIN1807002563ML Date : Jul 24, 2018 Page: 2 of 3

1. Thickness measurement:

Dimension Feature	Results(mm)	Test equipment	
Thickness	4.583/4.592/4.590	Micrometer	

2. Chemical Composition Analysis:

Test Method: OES

Element	С	Si	Mn	Ρ	S	Conclusion
Req.,%	≤0.20	≤0.35	≤1.60	≤0.040	≤0.030	-
Result ,%	0.16	0.18	0.35	0.017	0.013	Pass

Note: The results comply with the requirement of AS/NZS 1594:2002 type HA300.

3.Tensile Test:

Test Method: AS 1391-2007

Test item	Specimen type	Tensile strength (<i>R</i> _m) (MPa)	Yield strength (R _{eH}) (MPa)	Elongation after fracture(<i>A</i>) L _o =50 (%)	Con
Req.	-	≥400	≥300	≥24	-
Result	Rectangular specimen	464	380	30.0	Pass

Note: The results comply with the requirement of AS/NZS 1594:2002 type HA300 (Thickness>3mm).



	Unless otherwise agreed in writing, this document is issued by th overleaf, available on request or accessible at http://www.sgs.com/e subject to Terms and Conditions for Electronic Documents at http:// Attention is drawn to the limitation of liability, indemnification and j advised that information contained hereon reflects the Company's transaction from exercising all their rights and obligations under th except in full, without prior written approval of the Company. Any appearance of this document is unlawful and offenders may be pros- results shown in this test report refer only to the sample(s) tested and Attention: To check the authenticity of testing / inspection repo 1443, or email: CN.Doccheck@sgs.com	n/Terms-and-Conditio //www.sgs.com/en/Ter urisdiction issues def indings at the time of to its Client and this he transaction docum unauthorized alterati ecuted to the fullest e such sample(s) are re	ns.aspx and, for electr ms-and-Conditions/Te ined therein. Any holo i its intervention only document does not ents. This document on, forgery or falsific xtent of the law. Unle tained for 30 days onl	onic format documents, <u>irms-e-Document.aspx</u> . der of this document is and within the limits of exonerate parties to a cannot be reproduced ation of the content or ss otherwise stated the y.
1.	SSS Mansion, Building D, Export Processing Zone, Wuhan Economic and Technological Development Zone, China 430064	t (86-27) 87395029	f (86-27) 84641662	www.sgsgroup.com.cn
	中国·武汉·经济技术开发区出口加工区D栋SGS大楼 邮编: 430064	t (86-27) 87395029	f (86-27) 84641662	e sgs.china@sgs.com



TEST REPORT

No. : WHIN1807002563ML Date : Jul 24, 2018 Page: 3 of 3

4.Weight of Zinc Coating Test: (Double sides)

Test Method: AS 2331.2.1-2001

Sample	Weight of Zinc coating (g/m ²)			Average (g/m ²)
/	1401.2	1420.0	1418.7	1413.3

Note: The coating information is supplied by the client.

Sample Photo:



******** End of report*******

In the territory of the People's Republic of China, the test report with CMA logo expresses that the test items are within the scope of China Metrology Accreditation(CMA); without CMA logo expresses that part/all of the test itmes are not within the scope of China Metrology Accreditation(CMA), and just for client internal reference.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>http://www.sgs.com/en/Terms-and-Conditions.aspx</u> and, for electronic format documents, subject to Terms and Conditions for Electronic Document at <u>http://www.sgs.com/en/Terms-and-Conditions.ferms-and-Condition</u>